YANGZHOU LONTRIN STEEL TUBE CO.,LTD.
ADDRESS; XINGOANG ROAD, DAQIAO TOWN JIANGDU CITY, JIANGSU PROVINCE 225211 CHINA
PHOME NO.006-514-86436222 FAX NO.0086-514-86436333.

MILL TEST CERTIFICATE (EN10204-3.1)

CUSTOMER: COMMERCIAL METALS COMPANY DBA CMC DALLAS TRADING ‘ s ISO. REGISTRATION NO: - 44.100 073544
PRODUCT: PRIME NEWLY PRODUCED SEAMLESS CARBON STEEL PLAIN END LINE PIPE INVOICENO: PO61325-2C.~
SPEC: ASTM ASIB/ASME SAS3B/A106B/APT SLB/X-42/PSL-1 NACE MRO175 ‘ CERTIFICATE NUMBER: 06125B-2-03
TOTAL: _45 BUNDLES 794 PIECES 59803 KG 7 ___PACKING IN BUNDLES ‘ '
A 7T « ;
Ivo| HEAT |BaTCH| STERL Stze e [weicHT|- : /Cﬁmmcomﬁﬁ“‘jf%4 L ,,q/
NO. | NO. |GRADE v X |cladmT v | s | el o]l | vl at
1 | 809A-112 | 484 | B/X42 | 23/8"X0218"XAQ' | 168 15323 | 020 | 022 | 046 | 0011 | 0,011 | 0.04 | 0.01 | 0.03 | 0.00] 0.003 | 0.010
2 [ 809A-113 | 485 | B/%42 | 2 3/8"X0.218"X40 72| 6567 | 0.19 | 022 | 046 | 0.011 | 0,007 0.03 001 | 0.03 {0001 | 0.003 | 0,010
3 | 809A-107 | 604 | B/X42 | 2 3/8"X0.218"X40 144 | 13134 | 019 | 022 | 044 | 0,012 ] 0.011 | 0.04 | 001 | 00z 0.002 | 0.003 | 0.010
4 | 809A-107 | 617 | B4z 2 3/8"X0.218"X40' 27 20704 | 0.19 | 022 | 044 | 0.012 | 0.011 | 004 | 0.01 | 602 | 0.002 ] 0.003 | 0.010
5 1808A-173 | 509 | B/X42 | 3 1/2" X0.300"X40 143 | 26627 | 0.19 | 024 | 048 | 0.023 | 0.006 | 0.04 | 0.0 | 0,01 | 0.004 _0.003 | 0.005
6 | 808A-175 | 549 | B/X42 | 5 142" X0.300°X40 40 7448 | 0.19 | 028 | 048 | 0.027 | 0.007 | 0.02 | 001 | 0.02 10004 | 0.002 | 0.021 |
‘ MECHANICAL TECHNOLOGICAL NONDESTR- SURFACE DIMENSION
%N PROPERTIES PROPERTIES UCTIVE TEST QUALITY TOLERANCE
O o (M) | o P) | BLONGA. | HARD. N - lﬂﬂ
YL | mense | o | Nmss LAt ARG pevomve | Bt | B | vr | W | our op. | wr
STRENGTH|STRENGTH &% . HRB o ‘
11 3 ‘ SIS 5 S o TSI s “Swtefsorory [ 3000PST | Saiilholory | — Sulisthotory| Sstisfactory |Sutisfactory|Satisfctory]
2 1 3001300 455/455 §5.5/54 765177 ~ 1 — | Saisfactory | 3000P81 Satisfactory T | Satisthciory| Setisfactory |Satisactory | Satistactory
31 325845 | 470/435 34315 TAM16.5 B .| Setisfhatory | 3000PSI |Satisthctory| — |Sutisfactory] Setishtory |Satisfactory | Sutistictory
4 1 350335 4707465 321315 | 745155 -~ - Setisfhctory | 3000PSI | Silsfactory] —  |Satisfuotory| Sstistuciory Setisthatory | Satistactory
3 1 3157323 460470 44,5383 | 74/75.5 | smisfactory | = — 3000781 | Swi — |Sifisfclory| Seristhctory |Satisihctory | Satisthctory]
6 1 3288320 4651460 36/39 75145 | Saistactory | oo .| 3o00pst ooty X " |Suisfactory] S.isfuctory Satisfactory | Satisfectory
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YANGZHOU LONTRIN STEEL TUBE CO.,LTD.
ADDRESS: XINGGANG ROAD, DAQIAD TOWN JIANGDU CITY, IANGSU PROVINGE 225211 C111NA
PHONE NO,0086-514-86436222  FAX NO.0086-514-86436333

MILL TEST CERTIFICATE (EN10204-3.1)

CUSTOMER : COMMERCIAL METALS COMPANY DBA CMC DALLAS TRADING / I80. REGISTRATION NO: 44 100 072544
PRODUCT: PRIME NEWLY PRODUCED SEAMLESS CARBON STEEL PLAIN END LINE PIPE INVOICE NO: PO61325-2C.
SPEC: ASTM A53B/ASME SASIB/A106B/AP] SLB/X-42/PSL-1 NACE MRO17S CERTIFICATE NUMBER: 06125B-2-04
TOTAL: _74 BUNDLES ?Lrgl’mcxs 133320 _KG - PACKING IN BUNDLES ~
e . or '
k"o HEAT |BATCH| STEEL SIZE . s& |weiGar f o CHEMICAL COMPO, ;’M// o -
NO. | NO. |GRADE vv) % e s Im e | s || Tl me] v ardt
VT BOBATITE [TSS0 [ B/RAZ | 3 172" X0.300"%40 203 37799 | 021 | 024 | 0.46 | 0.017 | 0.004 | 0.02 | 601 | 001 | 6,603 0.002 | 0,003
2 [ 80BA-174 | s28 B/X42 | 3 1/2" X0.300"X40" 204 37985 | 020 | 023 | 0.47 [0.026 0013} 0.03 | 001 | 001 4.0.004 | 0.003 | 0.011
.3 {B0BA-176 | 529 | B/X42 | 3 142" %0.300"X40" 40 7448 | 021 | 024 | 046 [0017 | 0.004 | 0.02 | 001 | 0.01 | 0.003 | 0.002 | 0,003
4 [808A-177 | S87 | B/X42 | 3 1/2° X0.300"X40 113 21041 | 020 | 0.26 | 045 | 0020 | 0.003 | 0.03 | 0.01 0.01 | 0.005 | 0.002 | 0.017
3 {80BA-174 | 614 | B/X42 | 3 1/2" X0.300"X40° 60 1172 | 020 } 023 | 047 | 0.026 [ 0.013 | 003 | 0.01 | 0.01 | 0.004 | 0.003 | 6011
6 1 80BA-173 | 615 | Bix42 | 3 172" X0.300°X40 96 17875 | 019 | 0.24 | 048 | 0.023 | 0.006 | 0.04 | 0.01 | 001 | 0.064 | 0.003 | 0.005
MECHANICAL TECHNOLOGICAL NONDESTR- SURFACE DIMENSION
kN PROPERTIES PROPERTIES UCTIVE TEST QUALITY TOLERANCE
0 : ~
oo (Vi) o (MPa) | ELONGA- HARD- ) ;
YIELD | TENSILE | TION NESS mwg %BENDING 0T ET ur N our | opn. | wr
STRENGTH|STRENGTH| &% 'HRB . ; :
1§ 305310 4557455 _ 38/42 T35 | Setishatory [ — = 3000PSI-—| Satisfactory Satisfuotory | Satisfizzory | Satistactory |Sulistictory|
2 | 3557335 | 470/480 | 3550335 | 73.5/75 Satistactory | — — J000PS1_ | Smisfhctory | — | Safisfactory | Swtisfuctory |Satisfactory Satisfuctory
3 | 3353258 480/475 32.5/35 74173.5 | Satisfactory — - 3000PSI | Selisfhctory| —  |Sutisfectory| Satisfactory |Satisfactory Satisfictory
4 | 345345 470/480 34735 72.5/73.5 | Satistctory | — —~ J000PSI | Swistsotory|  —  |Sutistactory| Sutistactory |Satisfctory | Satismaotory]
5 330/325 4804475 34/30.3 73773.8 Satisfactory e o 3000PST | Satisfucton - Sutisfectory | Satlsfactory | Satisfuctory | Satisfactory
81 335125 490480 31.5R32 74.5/74 | Satisfaotory - e 3 isticidry ] T | Satiafock Satisfictory |Satisfhictory | Setistctory
REMARKS: g 1{ v ,
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YANGZHOU LONTRIN STEEL TUBE CO.,LTD.
ADDRESS: XINGUANG ROAD, DAQIAQ TOWN HANGDU CITY, JIANGSU PROVINCE 225211 CHINA
PHONE NO.0036-514-86436222.  FAX NO.O08E-514-86436333

MILL TEST CERTIFICATE (EN10204-3.1)

COMPANY DBA CMC DALLAS TRADING

PRODUCT: PRIME NEWLY PRODUCED SEAMLESS CARBON STEEL PLAIN END LINE PIPL
106B/API SLB/X-42/PSL-1 NACE MRO175

S

ISO. REGISTRATION'NO: 44 100 072544

INVOICE NO: P061325-2C
CERTIFICATE NUMBER. 06125B-2-05

MANAGING REPRESENTATIVE: 7\_4@;_,%

e ]
A\ CTRUTFIOATE 4
STAMPE Q%;;ﬁﬂ» Aff

TOTAL: _25 BUNDLES 240 PIECES 4688 KG 2 PACKING IN BUNDLES
ol HEAT |BATCH| sTeEL SIZE pel {werewrl CAL COMPO, ;’ s P
Py Y ko E . E - 1
NO.1"'NO." | GRADE | (VM) X c |6 M| > |58 | c|m e’ | Mo AL”]
1) 8B08A-1751 623 B/X42 | 3 172" X0.300"X40' 222 41336 | 0.19 | 0.28 | 048 | 0.027 | 0007 | 0.02 | 0.01 | 0.09 | 0004 0.002 | 0.021
2 | 808A-176 | 624 | B/X42 | 1 1/20 X0.300"X40' 18 3352 | 021 | 024 | 046 | 0,017 [0.004 | 0.02 | 0.01 | 0.01 | 0.603 | 0.002 0.003
| MECHANICAL TECHNOLQGICAL NONDESTR- SURFACE DIMENSION
‘N : PROPERTIES PROPERTIES UCTIVE TEST QUALITY TOLERANCE
O ‘s o) | o ot | BLONGA- | HARD: ENFLARING | N
YIELD | TENSILE TION NESB | e TeST TEST I ING ! LT ET ur IN ouT | O.p. W.T.
STRENGTH|STRENGTH| 8% HRB ' ' ,
i 345840 | 470/480 34.5/36 74.5/75.5 | Satishctory — — 3000PSI |Satistastory|  —  |Satisfactory  Satisfactory [Satisfactory |Satisthctory
330330 465/470 35/37.5 75.5/75.5 | Setisfactory - Y e 3000PSI. isfhgl e Sutisfhctory | Satisfactory | Satisthctory |Satisfactory
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